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NEW TECH BUILDING CC REG NO 1923/011466/23 PO BOX 1 TALL VIEW 6839 SOUTH AFRICA
.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Non asbestos calciums
silicate board.

SGS Job No. : GZCCM140606614 - GZ  .
Date of Sample Received : .    19 Jun 2014.
Testing Period :.
Test Requested :.
Test Method :.

19 Jun 2014 - 25 Jun 2014  .
Selected test(s) as requested by client.  .
Please refer to next page(s).  .

Test Results :. Please refer to next page(s).  .

Signed for and on behalf of
SGS-CSTC Ltd..

Yan Lee  .
Approved Signatory.

NEW TECH BUILDING CC.
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Test Results :.

CAN14-097074.001 Gray board.

Remarks :.
(1) 1 mg/kg = 1 ppm = 0.0001%  .
(2) MDL = Method Detection Limit  .
(3) ND = Not Detected ( < MDL )  .
(4) "-" = Not Regulated.

Asbestos.

Test Method :.   With reference to NIOSH 9000:1994 and ISO 22262-1:2012, Analysis was performed by PLM
and XRD..

Test Item(s).
Chrysotile.
Amosite.
Crocidolite.
Anthophyllite.
Tremolite.

CAS NO. Unit. MDL. 001.
012001-29-5.
012172-73-5.
012001-28-4.
077536-67-5.
077536-68-6.
077536-66-4.

% (m/m).
% (m/m).
% (m/m).
% (m/m).
% (m/m).
% (m/m).

1
1
1
1
1
1

Negative
Negative
Negative
Negative
Negative
NegativeActinolite.

Notes :.
(1)Negative means the absence of asbestos, Positive means the presence of asbestos.  .

Specimen No.

SN1.

Test Part Description :.
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Sample photo:.

CANMLC1409706601

CAN14-097066.001.

SGS authenticate the photo on original report only  .

*** End of Report ***.


